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CUSTOMER SHI? TO CUSTOMER BILL TO GRADE SHAPE [ SIZE
TRANSPORTE DE GAS ROANSA  GERDAU CORSAS A PIDECV #92/572:50 WEBEAM SHAPE_1/6 X 8.5# /150 X12.7
ZVP 16 603 717 CARRETERA MEXICO CD SAHAGUN
GENERAL ESCOBEDO,NL 66052 SN LENGTH WEIGHT HEAT / BATCH
VS-ML-MIDLOTHIAN Mexico CD SAHAGUN,HGO 43990 4G5'00" 63,280 LB 59050769062
300 WARD ROAD Mexico .
MIDLOTHIAN, TX 76065 SALES ORDER SPECIFICATION / DATE or REVISION
USA 87453/000010 ASTAASTIM-0T .
ASIZ/AGTIM-11
CUSTOMER PURCHASE ORDER NUMBER BILL OF LADING DATE ASTM AS/AEM-11
4500175835 1327-0000012151 11,07.2012
CHEMICAL COMPOSITION
c Mn p s s Cu Ni Cr e v M Al
% % % % % % % % % % % % %
008 092 6.0y 018 025 036 0.08 0.12 0.8 0.006 0.002 0.019 007
- CHEMIGAL COMPOSITION
Cegras
03
MECHANICAL PROPERTIES
¥s uTS ¥§ uTs G/L GL
o] KSi MPa MPa Luch mm
0.5 5 ) 50 £.000 200.0
1.9 76.4 a9 514 8,008 2000
MECHANICAL PROPERTIES
Flong. YT rati
% .
290 0.506
24.20 0.816
COMMENRTS / ROTES

The above figures are cenified chemical 2nd physical 185t records 2s contained in the permancnt records of company_ This material, including the biflets, was melted and

manufactared in the USA. We certify that these data are correct and in compliance with specified requirements. CMTR complies with EN 10204 3.1,
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